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i# Jf| 12 & General information
4 %N N R RE R A TR 2 Al
e Suzhou Preta Intelligence and Technology Co. Itd
FEEM
Applicant VLI585 T B 1L 1T R B FE R B5 5
4k Address  |No 55 Shangxiang Road, Huagiao Corporation Head Quarter Centre,
Kunshan City, Suzhou City, China
. T R R RE R A TR 4 F
% % Name Suzhou Preta Intelligence and Technology Co.,ltd
L3 R T B L P R R0 S
# 4 Address |No.55Shangxiang Road, Huagiao Corporation Head Quarter Centre,
R Kunshan City, Suzhou City, China
Manufacturer
RS il A :
M A 0512-36684019 Bl nddiecs info@pretapower.com
¥ 2k Website WWWw.pretapower.com
5 e I A # = e W et 7 PR F
WA LR E Shenzhen Tiansu Calibration and Testing Co., Ltd.
e FEERINTERRREAE 2 7
koot 4 # 4k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
o B 28 TEbd Fals
Sample name | Li-ion Battery Pack Sample model ok e
% A #2EH T HEHM s
Classification Li-ion Battery Trade mark i
B EE o AR iy
Ratings TR S Shape of sample | Approximate Cuboid
Wi 4 BReE {(AEMFEFM) (F7REIT1) B3 T
Test standard | UN "Manual of Tests and Criteria” ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
&% HH#A M= H 28 2024.02.03 to
Date of issue AR Test date

Tosied by Reviowsdly 2V

es Y evi

TEF BH  mBzE %‘E %
Engineer Project Manager
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@i B B #42 Sample description

B CRCE
Cell Battery
BE
Model CB79 200Ah 51.2V
R e 3.2V 51.2V
Nominal voltage
HELEE
Rated capacity 100Ah 200Ah
TR HEE
Limited charge voltage 3.65¢v 57.6V
HEs baEE
Cut-off voltage 2.5V 43.2v
L 3R
Standard charge current S0A 100A
TR B
Standand discharge cument S0A 100A
A B T 100A 100A
Max continuous charge current
s 3 CLR 150A 100A
Max continuous discharge current
. R —j_ 148.06™115.16"52.32(mm) 1060.00"530.00*183.00(mim)
Dimension
EE
Weight 1.945kg 92.000kg
B AN
Cell numbers 32PCS, (1652P)

i W 45 18
Test conclusion:

HITREFREEREAMLAAZLAES, FERSGE (REMiRETHAY (B 7 MET 1) 383 TN, MAER

HEmEERER,

The Zhejiang Xupu New Energy Technology Co., Ltd. submitted samples are tested according to UN "Manual of Tests and
Criteria" STISG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the

standard.

1T 1559 .
Revision note
N/A
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Ml Z Test summary

2 M5 8 Sample No. % it
Clause Test item HEES Conclusion
TA1 & # s Altitude simulation E
Pass
T2 i& # 1% Themal test E
Pass
T3 i & Vibration BO1#-BD4# A
Pass
T4 i # Shock !
Pass
T5 s-E04E B External short circuit E
Pass
T6 # & /# I Impact/Crush CO1#-C10# Pass
T7 it f# % # Overcharge BOS#-BOS#
Pass
T8 5 %! # = Forced Discharge C11#C30# Pess
it 55 Notes:

BO1#-BD2#, BOS#-B0G#

AE—-rEFEABEs TR e hd
Batteries at first cycle in fully charged states

BO3#-B04#, BOT#-BOB#

A EHEAMEEL TR RS ual
Batteries after 25 cycles ending in fully charged states

AF—AEHEAHESMETHEEEER SM ek

CO1#CO05# Cells at first cycle at 50% of the design rated capacity
A 25 A FEe A E SO% T E E BR A ATE A
c 10 Cells after 25 cycle at 50% of the design rated capacity
C114.C204 ﬁ%—ﬁ*ﬁﬁ%ﬂﬁ&ﬁ_ﬁ?ﬁ%ﬁcjﬁiﬁﬁﬁ%ﬁ
Cells at first cycle in fully discharged states
CHECIOE A28 A FHEAME R SHE RN R

Cells after 25 cycles ending in fully discharged states
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# & B i Photos

Photo 1 & F& Front view of battery

Photo 2 34 & Back view of battery
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# & B i Photos

Photo 3 #F % 4F 5 Label close-up
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# & B i Photos

Photo 4 & # & Front view of Cell

Photo 5 &3 & Back view of Cell

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984

=

13-2022-A01-0055




2 m"
Yian Su

Report No.: TSZ24020020-P02-R01

Page 8/ 17 Pages

WiXEF Test procedure

BF
A eEmS e AERFATEETI ETS, AR Te R T8 BEAARR e hfiani,

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

& % f B TR
FEHM%E= (Mi—Mz) /M; X100%
AFMELBRTHAE M EHREHNFAE. PREMRLATELTRAFHE, AN “TRERK” .
In order to quantify the mass loss. the following procedure is provided.
mass loss= (M;—Mz) /M;>100%
Where M1 is the mass before the test and M: is the mass after the test. when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

EmEl EAEFE M REH & RME
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g=M=75g 0.2%
M>75g 0.1%

T1: WEME: Altitude simulation
REEhEaEEEEASFTRET 116 THAOFREE (20£5) CTHFHES 6 |6,

WELER. THES. THE, THAPTEX, FHSIM ARt R e AR EMAREET T HAE#RTE
—H B EERN 0% BMFEAHINSE—ER, FRARENERTERAT R4 AR SR e e,

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 £5°C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T2: #ENE: Thermal test

HEEtabehd s EfREEST T2L2) CHEFTEHRELY 6 |0, EFFEFRREESF TA0L2CHESRTH
HED 6/ 8, AtARAREEZFAHRAREERRS 30 74, REFEIHT, BEER 104, EFHFMFAREH
foe M AR E (20£5) CTHH 24 /i, T AR Emfrendl, RETHRREREEANEEDLEH 12 b6,

WELAR. THS. THE THAoLER, #ESIMAReadend AR e AREET T HAS TR
—H B EERN 0%, EAFTEAHNIFLE—ER, FReEMERTEATR 4R SRR e emi,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WiXEF Test procedure

T.3: #®sh: Vibration

R EpEEETRANTFE, EEEEETHERR TR U ERARRS,. RANELEEL, MHIHAS
FHEATHEZN 2008, FEHI7HE, BEAS 48, E—RALEAN A EHEZENE LR FUNE—FHE
Bi#iT12 4, XA I, EY -t RFAFALASREAEE,

@ AMELE, TEFEAE 12 TRmemia i (i ek, i 12 FTEREAfnERE (AR®
#H) B BT ARl

Mepf He ik, N7 HEFE RF1gnARANEE, EHMELIN18HE. AEHRERFE0BEA(R
REABEAR), AEMAEEIFAPEELI 8 gn(FAEN H 50 HH), HRAPEEFRHES gn A M EHE pE 200
#a,

MABERE: NTHEFE KR 1gnHRAREE, EIHAELI18 HE. AEHREEFECSEL (LR
1.6 EX), #EMAEEI R A PEELI2 gn (HEHH 25 H#). S RAPEE FRIFE2 gn 25 £ w5 200 #
#,

REARPFRHLEELER. THES. TRE, THIAFTEX, #HS A LebSehHESF M EHEEFAL
ARG TN AR ERTEATEI—KBRIREM 0%, RafedMFLAHER, FARENERTENR
Tremefktnd Banf ek,

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
& gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after tesfing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T4: ¥i: Shock

depfepdAEE X EEEARBNL, TG AR ehEnAEEET.,

e AETRAPEE 150 gn FloriFEetF 6 EP MY ER#E &, T, ARGRAEZIRAMEE 50 gn
foliowiran @] 1M1 EPHFEEESE.

FrEMAETHERHE FHARAME FHA TEAEANRAE, MR e EmRkoriraatiE 6 EH, A 3 &b Mk
mEERE M EY, UTARATHREAENRBERERAMEE,

FretfepdAt =1 I EENE AR eAHEREAFUMNEIR ARSI = Rad, BEEFEARF AEF =R,
BAZT 18 5% &,

ELER. THS. THE, THEFTEA, #EG MR endebdEiREN AR ER T HEH T2 —
A AT ER O0%, B FERENFSE —ER, FREeENERTEATRAH AR AR e wive i,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively. large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WiXEF Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(ga) = {1:::1}) 6 ms
whichever is smaller
50 ga or result of formula
Large batteries Acceleration (gn) = {—:::ﬂ) 1 ms

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: ##4#: External short circuit

MHTHERAfEhE, EhE—BRLEARE, EAAZTANERNRELIHHBEEEE (5724) C, LREEH
o Bl T et s A AN A, M TR AFEREE G EIL R mREHTEMFE, AR e e
MEMREHREAEES 6 8, ARSRT | NepEHAREREEEDS 12 b, 5, EhSEREAEE (5744) T
FHTEFEAEEST 0 BEMERE 4.

RSt E RNt TEREET (57124) CEHESEL 1/, SEAN RMEARATATERE BIEEA
HEFTHARENRARABN sz —HEHETIHME. ERARENENEENEIHLTHREE,

WEHARERETELI70C, #EEFBEBPRERE6 /A TEE, TR, TEX, wfoepdNFsLx
BEX,

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the extemal case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 =
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: {#&/# & Impact/ Crush

#F(EHATEET /)T 18.0E4 8 E £ F ) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

AR THEAH e FEAFNETL. R I6ETEHNSHAESE R L, ABER15.8EAL0.1 EX,
KEELBER, SEMFEEHART, B_#F#ZkF. -8 01 FTXL01 TEHNEEN61L2.5 EXAFLBEIHE
I, EA-ALTRAEREY., EGEEEARIHEERESATE UES, FENESTFERTI G EE

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
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WiXEF Test procedure

BEAFXHEATEOO EET,

EFETHER, QHESTERTFTHASHEAER ST CHER 158 EA L0 1 EATHRTHIREL., 51K
HRAgF—RESF,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

BFEEATEER, §3%, B/ Moemd &/, T 18.0 EX81E£H & #) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

Yetf e pdEm M FEZEAFE, HFEAEIHpA, EF -1 ERALHREANA 1.5 EA/P. HEHS
#47, HEHEAUT =R Z—:

(a) Mm@ AEEI 13 T4 L0.78 T4,

fFlim: A—A"BEEEREANBEETNHES, HEINHENHE AL T f6.

(b) =iMpIRETRED 100 £f:

(c) = E Bk FETE S S0%RLLE,

—HBHRIFAES, BETHRI00ERKES, ST RELEFEER 50% FTHEEES.

HEPSREEAEIAR RN —ORE. A/ TR AR FERORE. EEFetu 50 REERTARE.

FrEFEAR TR ARR —AF EAR. AFEEFSAE6 i, HBEEAZTAR IR AR RS e
AT

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued unfil the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

{c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

WEA4TEREFEL170C, #AHERRAEPREREC MHATHE, THE, TEK, ShFamElS &4

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: ﬁEx o Overcharge

FEERLAZFHETFEIARARE T e RO AE. SRR EEDT:

(@) FEFEUNERRETATI8 iy, KEARIEEEERHHRAXRRENRAG R 22 AAF YA F,

(b) #EFFUNEREEAT 18 RH, REAR I REE ARATEEEN1.2F,

WA N A LR T AT, AT AR e (AR 4 24 /N,

TreemfnEiRd 8P RET7T AAARE, TEA HFEEATER.

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
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WiXEF Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 W, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: WM # ®:Forced discharge

IR EETRREE TS 2AEAEREREE RS THEFLEMRAHBRANESTRF AR,

BELAIPEEENEREAT SRR ASE, THSHEEHARRE,. ¥ S wh TR E, HEtE (M)
E¥THAZ EERUAMSEABEE (X8,

Famf Threappd iRt 8+mRBE7T AATHE, TEX NHEAFER,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge cument is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China
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38.3.41 | T.1: A&l Altitude simulation P
wams #ll i &7 Before test Wi B After Test FERL HakE di i
San:pgle No. | HEREM | Frag |HEAEM: | FBas Mass loss | Residual OCV | o % 0y
Mass Voltage Mass Voltage (%) (%)

B1# 02.000kg 5560V 91.992kg 55.36V 0.01 99.57 9]
B2# 91.789kqg 5568V 91.786kg 55.44V 0.00 99.57 O
B3# 91.878kg 5560V 91.873kg 55.53V 0.01 99.87 9]
B4d# 91.903kg 5568V 91.8893kg 55.54V 0.01 99.75 O

Hi#h . AEER “O” ARAZENETER, THES, THE, THE, TEX,
Supplements: Test result "O" decides that the test no leakage, no venting. no disassembly, no rupiure, no fire.

38.3.42 | T.2: imfEillli: Thermal test P
W 7 Before test Wi & After Test i i FomE
BEaiRs ey ey Mass loss | Residual OCV MLz R
Sample No. oo fE My FroE oo fE M2 TRk Test result
Mass Voltage Mass Voltage (%) (%)
B1# 81.992kg 55.36V 891.991kg 5417V 0.00 97.85 8]
B2# 91.786kqg 55.44V 91.785kg 54 28V 0.00 97.9 8]
B3# 81.873kg 55.653V 891.867kg 5434V 0.01 97.86 8]
B4d# 91.893kg 55.54V 91.885kg 54 .08V 0.01 97.37 8]

HEie#7: #EER “O” ARRHAZEAELER, THS, THE, T#HE, TEA.
Supplements: Test result "O" decides that the test no leakage. no venting., no disassembly, no rupture, no fire.

38.3.43 | T.3: 3Ez: Vibration P
M6 A Wi E
Hogs Before test After Test B % & 25 B R
Sample No Mass loss | Residual OCV Test
| HEREM | FRE2E | HAREM: | FEaE (%) (%) result
Mass Voltage Mass Voltage
B1# 91.991kg 5417V 91.981kg 54.16V 0.01 99.98 )
B2# 91.785kg 5428V 91.762kg 5417V 0.00 99.80 o]
B3# 91.867Tkg 54 34V 91.866kg 54.21V 0.00 899.76 O
Ba# 91.885kg 54.08V 91.876kg 54.07V 0.01 99.98 o]

Hieth7x: #EER “O” REAZHAFELT AR, THR, THE, T, TEX.
Supplements: Test result "O" decides that the test no leakage. no venting. no disassembly, no rupture, no fire.

Address: Mo.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong. China

Web: www.tiansu.org

E-mail: tsjc@tiansu.org

Tel: 0755-89457984




£ m"
Yian Su

Report No.: TSZ24020020-P02-R01
Page 14/ 17 Pages

38.3.44 | T4: &: Shock P
W AT Mk E
Hoge Before test After Test iababiii FawefE Mets R
Mass loss | Residual OCV |  Test
Sample No. | # 2% &My | Fram HEREM | FHaE (%) (%) result
Mass Voltage Mass Voltage

B1# 91.981kag 54 .16V 91.974kqg 54.06W 0.01 89.82 O
B2# 891.782kg 5417V 91.778kg 54.08Vv 0.00 899.83 0
B3# 91.866kag 54 21V 91.860kg 5416V 0.01 99.. O
B4# 891.876kg 54.07v 91.871kg 53.87v 0.01 899.63 O

Hie#h: #HER “O" ARAZENHELER, THER, THE, THE, TELX.
Supplements; Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.45 | T.5: #EisE#: External short circuit P
BERET HRRER®IEE Test result
Sample No. Max external temperature (°C) Wl E R
B1# 57.2 o
B2# 578 9]
B3# 58.6 o
B4# 573 9]

Hieh7x: MHEER “O” REAZ AL THE, THE, TEK.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 T6:# & Crush P
HEE&S H o R R W Wi R
Sample No. Max external temperature (°C) Test result
Ci1# 245 9]
C2# 23.5 O
C3# 23.2 9]
Ca# 24 6 O
Co# 23.0 9]
Co# 24.0 O
CT# 23.8 9]
Ca# 231 O
Co# 246 9]
C10# 24.0 O
HE#hs: MEER “O” ARAEENATHE, THE, TEK,
Supplements; Test result "O" decides that the test no disassembly, no fire.
38.34.7 |T7: i F 7 =.:0vercharge P
HoES Wi & Haigs Wi & &
Sample No. Test result Sample No. Test result
B5# 9] B7# 9]
BG# O B&# O

Hfdh % HRER “O” ARATENALHE, LK,

Supplements : Test result "O" decides that the test no disassembly,

no fire.
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38.3.4.8 | T8: &% m=: Forced discharge P
Boee Mk & Hai&s Mifz &
Sample No. Test result Sample No. Test result
C1i# O C21# 9]
C12# 0 C22# O
C13# O C23# O
Cl4# O C24# O
C15# O C25# O
C16# ) C26# O
C17# O C27# 9]
C1a# ) C28# O
C19# O C29# O
C20# ) C30# O

HidhF: AHER “O” ARAZHMATHE, TR
Supplements : Test result "O" decides that the test no disassembly, no fire.
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= A
STATEMENTS

A5 oA W AL BN A

The test report is invalid without the official stamp of Tiansu.

BRELHAF, TUNARINAATZLARHARLIAFERAERARELFNL EH.
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co.,Ltd.

AR LHEAN. FEARRNASTSL L.
This report is invalid without the signature of the approver, reviewer, and tester.

fhE#iL. A%, ®A. EA. B#R. RUEAEELXERTAREH TR
The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.

5.

Address: No.2, Jinleng Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984

RSN EERERE K.
The test report is valid for the tested samples only.

FaERAREFEREFIEARE, REREFNEEIMHAR,
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

MEelREERAN, KTWEREZEORETERARRN AR E,
Objections to the test report must be submitted to Tiansu within 15 days.

— End of report —
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